
BEFORE THE NATIONAL GREEN TRIBUNAL 

PRINCIPAL BENCH, NEW DELHI 

OA. No.95 OF 2018 

IN THE MATTER OF: 

ARYAVART FOUNDATION APPLICANT 

VERSUS 

M/s VAPI GREEN ENVIRO Ltd. & Ors. RESPONDENTS 

INDEX 

SI PARTICULAR PAGE 
NO. NO. 

1. CPCB REPORT ON DAMAGE ASSESSMENT OF RIVER DAMANGANGA, COST OF 
RESTORATION, ACCOUNTABILITY & LIABILITIES OF DEFAULTING INDUSTRIES & CETP, 
VAPI, GUJARAT AS PER HON'BLE NGT ORDER DATED-11.01.2019. 

2. APPENDIX-1 HON'BLE TRIBUNAL ORDER DATED-11.01.2019. 
3. APPENDIX- 2 A RESULTS OF MONITORING CETP- M/s VGEL. 
4. APPENDIX- 2 B RESULTS OF MONITORING CETP- GPCB RO VAPI. 
5. APPENDIX- 2 C RESULTS OF MONITORING CETP- CPCB RD VADODARA. 
6. APPENDIX- 3 A ANANLYSIS RESULTS OF MONITORING CARRIED OUT AT BILL KHADI, 
[...]
Industrial Development Corporation (GIDC), came into existence in 1967 – 1968. 

The estate, developed in phases, now spreads over 1200 hectares. Category and 

Scale wise breakup of industries under the ambit of GPCB permission is depicted in 

the table below (Table 2.1) and charts (Figure 2.1 and 2.2). The majority of the 

industries of red category (78%) which comprises 522 small industries (83.5%), 41 

medium industries (6.5%) and 64 large industries (10%). 
 

Table 2.1: Category and scale wise breakup of industries. 
 

Category Small Medium Large Total 
Red 522 41 64 627 
Orange 125 3 1 129 
Green 133 1 3 137 
Total 780 45 68 893 

 
 

Figure 2.1: Distribution of Industries Based on Category in GIDC Vapi 



5  

 

 
Figure 2.2: Distribution of scale of industries. 

 
Major industries in the Vapi GIDC are Chemicals (~32.4%), Dyes and Dye 

intermediates (~12.6%), Textile (~6.3%) Paper and pulp (4.4%), pharmaceuticals 

(3.3%), Pesticides (~1.8%) and others (38.8%). The sector wise distribution of 

industries are given in Table 2.2. 

Table 2.2: Sector Wise Distribution of Different Type Industries 
 

Different Sectors Number 
Chemicals 290 

Dyes & Dyes Intermediates 113 

Textile 57 

Pulp & Paper 40 

Pharmaceuticals 30 

Pesticides 16 

Others 347 

 
The location of Vapi Industrial Area, CETP and River Damanganga is shown in 

satellite imagery given in Figure 2.3. It shows the Vapi GIDC, river Damanganga 

and its course towards Arabian sea. 



6  

 

Figure 2.3: Location of Vapi Industrial Area, CETP and River Damanganga 
 
 

2.1 RIVER DAMANGANGA & NATURAL DRAIN - BILL KHADI 
 

2.1.1 RIVER DAMANGANGA: 
River Damanganga, originates from Western Ghats (Sahyadri hills) near 

Valveri village in Nashik District of Maharashtra and traverse (almost in the east to 

west direction) through Maharashtra, UT of Dadra Nagar Haveli (DNH), Gujarat and 

UT of Daman & Diu (DD), and meets the Arabian Sea.The river traverses a distance 

of about 132 kms. Madhuban Dam is constructed on the upstream of the river and 

the stretch of the river from Madhuban Dam up to confluence with Arabian sea is 

about 42 km. Gujarat Industrial Development Corporation (GIDC) has constructed a 

weir near National Highway 8 (Mumbai – Ahmedabad), which caters to the need of 

water supply in the Vapi area for domestic and industrial use. 

 
In the stretch from GIDC Weir at Vapi to the Arabian Sea near Daman, the 

River Damanganga receives wastewaters from CETP, Vapi (55 MLD), pipeline 

discharge of M/s GHCL (Textile Unit) and Bhilad (approx. ~ 2.5 MLD). Earlier, Twin 

Distilleries (0.8 MLD) were discharging effluents into river Damanganga. However, 

post shifting to grain based distillation and implementing zero discharge system, 

there is no discharge from this distillery. 



7  

Apart from the industrial effluents, the River Damanganga also receives 

domestic sewage from Silvassa, Vapi and Daman area through multiple small drains. 

The quality of River Damanganga is impacted by all the pollution load it receives 

from different pollution sources as mentioned above. The location map of River 

Damanganga River which start at Madhuban reservoir meet at the Arabian sea is 

shown in Figure 2.4. 
 
 

Figure 2.4: Location map of Damanganga River 
 
 

2.1.2 BILL KHADI 
 

Bill Khadi, a natural drain, passes through the GIDC industrial Estate Vapi, 

Chharwada and GIDC residential area. It meets river Kolak near National Highway-8 

(Mumbai - Ahmedabad). While passing through the GIDC area it receives 

wastewaters (domestic as well as industrial) due to illegal discharges (if any), 

washing activities by scrap vendors, overflow of GIDC drainage system, pumping 

stations, and domestic wastewater from residential area of GIDC, chharwada etc. 

The Bill khadi is provided with concrete lining in the GIDC as well as in the  

residential area. 



8  

A bund with gate has been provided at Bill Khadi at the end of GIDC area to 

avoid further flow of wastewater into Bill khadi which then passes through residential 

areas. Drainage manholes (along the Bill khadi) and Pumping Station (PS-6) ( at the 

end of GIDC area) are provided so that the wastewaters from Bill Khadi can reach 

the CETP for treatment. In the monsoon, the overflow is released through the bund 

gate. 

 
2.2 GIDC DRAINAGE NETWORK 

Gujarat Industrial Development Corporation (GIDC) has provided 

underground drainage network for carrying industrial wastewater to CETP for the 

treatment. The details of drainage network and pumping stations, members units 

attached to pumping stations (PS) in Vapi estate are given below (Table 2.3). The 

details of the pumps are given in Table 2.4. Table 2.5 described the details about 

each of the pumping station and the corresponding connecting industries (sector 

wise). 

Table 2.3: Details of GIDC drainage network 
 

Total Length of Pipeline (KM) 79 
Total Pumping Station 07 
Industrial Pumping Station 04 
Other Pumping Station 03 
Online COD & NH3-N meters installed at PS P.S. 3 & 6 
Online pH correction System (pH meter and Caustic 
dosing) 

all Industrial pumping 
stations. 

 
Table 2.4: Details of pumps 

 
Sr. 
No 

Location Pump Type HP Flow rate 
m3/hr 

No. Pump 
set 

W S 
1 Pumping  Station 

– 1 II- 
phase 

Non-Clog Sewage 
Submersible 

160 1020 2 2 

2 Pumping Station 
– 2 GIDC 
Housing 

Non-Clog Sewage 
Submersible 

40/20 300/150 1 1 

3 Pumping Station 
– 3 IV - Phase 

Non-Clog Sewage 
Submersible 

75/50 500/300 1 1 

4 Pumping Station Non-Clog Sewage 75/40 500/300 1 1 



9  

 – 4 J – Type 
Area 

Submersible     

5 Pumping  Station 
–  6 III  - 
Phase 

Non-Clog Sewage 
Submersible 

125 1000 2 1 

6 Pumping Station 
– 7 GIDC 
Housing 

Non-Clog Sewage 
Submersible 

50/20 350/150 1 1 

7 Pumping Station 
– 8 
GIDC Housing 

Non-Clog Sewage 
Submersible 

45/20 300/150 1 1 

W - working; S -  Standby 
 
 
 

Table 2.5: Pumping Station wise CETP member units 
 

Sr. No Pumping Station No. of Units Attached 
1 By Gravity 91 
2 PS-1 159 
3 PS-3 84 
4 PS-4 32 
5 PS-6 152 
6 No Drainage (Transport using tankers) 1 
Total  519 

 

2.3 COMMON EFFLUENT TREATMENT PLANT (CETP) 
 

CETP (VGEL) is located near National Highway 8, River Damanganga, GIDC 

Estate, Vapi, Dist-Valsad. The CETP, Vapi was designed by National Environmental 

Engineering Research Institute (NEERI), Nagpur in collaboration with Kirloskar 

consultants for a capacity of 55 MLD. Fig. 2.5 presents the location of the CETP on 

the banks of river Damanganga. It was commissioned in January 1997. The CETP is 

designed for the following parameters (Table 2.6). 



10  

 

Figure 2.5: Location map of CETP at Vapi and flow of river Damanganga 
 
 
 

Table 2.6: CETP design parameters 
 

Parameter Influent Effluent 

pH 6.5-8.5 6.5-8.5 

BOD (mg/l) 400 100 

COD(mg/l) 1000 250 

SS (mg/l) 300 100 

 
M/s Vapi Green Enviro Ltd (VGEL) formerly known as Vapi Waste & Effluent 

Management Company Ltd (VWEMCL) operates the CETP and a TSDF. The 

company incorporated in pursuant to the suggestions of Hon’ble High Court of 

Gujarat Gujarat to manage the CETP and other environment related activities. 

Accordingly the company took over the CETP built by Gujarat Industrial 

Development Corporation (GIDC) in 1998. The Board of directors of M/s VGEL 

consist of GIDC Vice Chairman and Managing Director as nominee director and 

other directors from Industries. 



11  

CETP Vapi is receiving the partially treated effluent from member industries 

(present members 519) which are located in GIDC area through underground 

drainage network besides receiving domestic wastewater from GIDC residential 

areas. 

 
2.3.1 PRESENT TREATMENT SCHEME OF CETP 

The wastewater treatment consists of pre-primary, primary (physico-chemical 

treatment) and secondary biological oxidation treatment process based on activated 

sludge process. The final treated effluent is discharge into the River Damanganga. 

 
The operational units of the CETP are: 

Pre-primary : Auto screen, Grit Chamber(2 nos.), Equalization Tank (3 nos.) 

Primary treatment : Flash Mixer (2 nos.) & Flocculator (4 nos.) & Primary Clarifiers 

(2 nos.) 

Secondary Treatment: Aeration tanks (2 nos.), Secondary Clarifier (2 nos.) 

The sludge is handled through sludge thickeners, centrifuges and sludge 

drying beds and ultimately disposed to TSDF of M/s VGEL. 

 
M/s VGEL has established four stage forced circulation common multiple 

effect evaporator (CMEE) of 200 KLD capacity in March 2015, with the CETP 

premise. The CMEE is provided to handle refractory COD & high strength TDS 

effluent streams generated from pesticides, bulk drugs, dyes intermediate etc. The 

CMEE has been designed to handle TDS ranging from 3 – 12.5% and COD: 20,000 

– 1,00,000 mg/L. Presently, around 86 nos. of industries have become members 

with common MEE and reported booked quantity of effluent is app. 157 KLD from 

member industries. The effluent from member industries are collected and conveyed 

to MEE through tankers. Spray dryer (4 KL/hr) is in operation for handling the 

concentrate generated from CMEE. 

The various unit operations & processes handled at the CETP for handling 

concentrated & lean effluent streams are depicted in in Figure 2.6. Few photographs 

of CETP is given in Figure 2.7. 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2.6: Process Flow Diagram of CETP 
 
 
 
 
 

12 



13  

 
 
 

 
 

Figure 2.7: Photographs of CETP 



14  

 
 
 

 
GIDC Weir view from NH-8 CETP Discharge into River Damanganga 

 
 
 
 
 
 

Constriction of River Damanganga flow due to 
Bridge Construction 

 
 
 
 
 
 

River water Colour after CETP discharge 



15  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

River Damnaganga Jari Causeway River water colour at jari causeway 

 
 
 
 
 

River Damanganga – Daman Jetty 

 
 
 
 
 

River Damanganga – Daman Jetty 
 
 

Figure: 2.8: Picture from discharge site, Vapi weir and Daman jetty 
 

2.3.2 Upgradation/Capacity Enhancement of Plan of CETP: 
 

● It is informed that the M/s VGEL has proposed to enhance the hydraulic 
capacity of existing CETP and also spray dryer system. M/s VGEL is going for 
expansion of CETP in two phases. In phase-I 55 MLD to 70 MLD immediate 
for which CTE is obtained and awaiting for EC. For Phase-II, 70 MLD to 100 
MLD within one year. 

 
● For Phase-I expansion i.e. 55 MLD to 70 MLD, two existing UASB reactors of 

7.5 MLD each which are currently not in operation, will be converted to 
aeration tanks. 

 
● M/s VGEL has also proposed Acid Bank with capacity 300 MTD which will 

take care of spents acids generated in the GIDC estate so that spent acids 
with high COD, TDS shall not come to CETP. It also helps in recycling and 
reuse for other purposes. 

 
● In addition, VGEL prepared the action plan (Table 2.7) for improving their 

performance and meet the discharge norms. 



16  

 

Table 2.7: Action Plan from VGEL to Improve Performance of CETP 
 

Sr. 
No. 

Actions Point Details Remarks 

1 To re-activation of 
Captive MEE at 
member units. 

The Member Industries having 
MEE at their premises and 
sending waste water to CMEE has 
been instructed to run their own 
facility and treat their highly 
concentrated waste water in their 
own in-house Captive MEE facility. 
VGEL had already sent a request 
letter to GPCB to issue directions 
to the Concerned Industry  
Member units in this regard. 

This will help to reduce the 
hydraulic load on Common 
MEE operating at CETP 
Vapi. 

2 Divert 
Concentrate 
(MEE - Bottom) of 
Captive  MEE 
units for treatment 
in CSD at CETP. 

Captive MEE members who are 
not having ATFD/SD for the 
treatment of their MEE 
concentrate will be instructed to 
send their Concentrate to CSD 
facility at CETP Vapi, through 
dedicated Tankers fitted with GPS 
and Manifest Systems. 

 
GPCB may be requested to issue 
Notice of directions in this regard 
to Captive MEE Units. 

This will provide proper 
treatment of concentrate 
streams and reduce the High 
Levels of Refractory COD 
chance of mixing with inlet 
waste water hence to meet 
Inlet Norms at CETP. 

3 Identification of 
Color imparting 
Industries. 

To reduce color in CETP inlet 
effluent VGEL has started 
analyzing color in monitoring 
samples. 

 
VGEL has identified Industries 
and shall help them out to treat the 
same at source. 

Reduction of color by 
member industries at source 
will reduce color at CETP 
inlet and at outlet. 

4 Control Room 
Concept for 
Monitoring to be 
Established at 
CETP. 

On-line Monitoring of PS-3 and 
PS-6 are also monitored from this 
Control Room and necessary 
checking information are passed 
on to Day and Night Vigilance 
Monitoring Team at the various 
Industry sub sectors for better 
control of effluent quality on 24x7 
basis. 
It will be strengthened by 

Database Management Software, 
which will provide round the clock 
information for effective monitoring 
and control. 

Effective Control on 
Monitoring activity will 
enhance the efficiency of 
Monitoring activities which 
will help in reduction of inlet 
load to CETP. 

5 Installation of one 
8000 Kg/Hr 
capacity Common 

Presently, CSD is in operation. More Concentrated waste 
water can be treated from 
Small scale industries which 



17  

 Spray Dryer 
(CSD) for high 
TDS wastewater. 

 will reduce refractory COD in 
CETP inlet and outlet. 

6 Technical 
Assistance to 
Member 
Industries. 

VGEL has started providing 
technical help to its member 
industries to carryout treatability 
studies and providing suitable 
technology for treatment of waste 
water at their plant itself (primary 
treatment). 

Implementation of Industry 
specific primary wastewater 
treatment like 
chlorination/sodium 
hypochlorite dosing, lime 
dosing and press filter, etc. 
will help to improve CETP 
inlet quality. 

  Various lab scale trials at CETP 
are being done with waste water 
from member industries and 
treatability study outcomes are 
shared with problematic member 
units. 

 
Proper operation of Primary 
ETP by Member industries 
will reduce shock/over 
loading to CETP. 

7 Segregation  of 
non- 
biodegradable 
waste water 
having high 
Refractory COD 
from member 
industries. 

Non-Biodegradable waste water 
from Pesticide/Pharma/Dyes and 
Intermediates will be separated 
and taking them to CETP by 
dedicated tankers  for 
physicochemical  treatment 
through Electro oxidation/chemical 
oxidation followed by treatment at 
CMEE/CSD. 

This system will help CETP 
to reduce refractory COD at 
Inlet of CETP which will help 
CETP to meet COD norm at 
outlet. 

 
Those waste will be treated 
under CMEE or Spray Dryer 
instead of allowing discharge 
in CETP. 

8 Proper Operation 
of GIDC Pumping 
Stations. 

To provide all the pumping 
stations with Automatic level 
indicators and Automatic system 
to switch on DG set in case of 
power failure. 

This will ensure smooth 
functioning of Pumping 
stations, hence reduce 
shock loads at CETP. 

9 Bio-assay test 
facility to be 
provided at CETP 

More appropriate state of the art 
Bio-assay testing facility will be 
provided at CETP to measure 
Toxicity of waste water on regular 
basis. 

Bio-assay testing facility at 
CETP will help to review the 
status, analyze toxicants if 
any and remedy thereupon. 

10. Over ground 
pipelines to carry 
the waste water 
from Member 
Industries to 
CETP. 

Industries and GIDC shall have to 
install over ground pipeline with 
SCADA system and continuous 
auto sampler, collection wells shall 
be installed in consultation with 
VGEL and GPCB. 

GIDC will implement this 
scheme in coordination with 
VGEL and VGEL will pay the 
cost of installation of such a 
facility implemented by 
GIDC. 

  Notice will be issued by GIDC to 
the effect that large and medium 
Industries should install lines 
within one month and Small 
Industries should do within 3 
months. 

If ghost lines are found, 